

Page: 4
Date: 12/03/19

NJ STEEL BARON LLC
*****EMAIL ONLY*****
295 WAGARAW ROAD
HAWTHORNE NJ 07506
U.S.A.

PPS-no:1052145
Customer PO Num:
Sales Order Num:1087897

*** CERTIFICATION REPORT ***

PPS-No : 1052145-04
Order No : 1087897-04
Part No :
Heat Number : V28353
Grade : A-2 SHEET
Size : .196 TH X 26 RW X 80 RL
Serial Number: 171843
Weight : 122

CHEMICAL COMPOSITION

AL	0.000%	ALUMINUM	NI	0.000%	NICKEL	AS	0.000%	ARSENIC
C	1.020%	CARBON	P	0.013%	PHOSPHORUS	CA	0.000%	CALCIUM
CO	0.000%	COBALT	S	0.006%	SULFUR	CB	0.000%	COLUMBIUM
CR	5.070%	CHROMIUM	SI	0.260%	SILICON	TI	0.000%	TITANIUM
CU	0.000%	COPPER	V	0.170%	VANADIUM	H	0.000%	HYDROGEN
MN	0.440%	MANGANESE	W	0.000%	TUNGSTEN	PB	0.000%	LEAD
MO	1.130%	MOLYBDENUM	BI	0.000%	BISMUTH	Cb+Ta	0.000%	COLUMBM+TAN
SN	0.000%	TIN	N	0.000%	NITROGEN	SE	0.000%	SELENIUM
Ni+Cu	0.000%	Nickel+Copper						

Surface : HR
Condition: AN
NAFTA : No

ASTM Specification: A661-02
Hardness : 229
Country of Origin : GERMANY

Material is Mercury Free

Devi L. Duncan